RANS S-19 VENTERRA Parts Manual

03 — WING ASSEMBLY

WING SPAR ASSEMBLY ....ooiiiiiiiiiiiiiiieieeeeeteee ettt sneesennnnennrennennnnnes 03-01 - 03-02
WING FRAME ASSEMBLY - AFT STEP AREA ..o, 03A-01 - 03A-02
WING FRAME ASSEMBLY - FWD STEP AREA ..o 03A-03 - 03A-04
WING FRAME ASSEMBLY - OUTBOARD.......cotttiiiiiiiiiiieeiieeiieeiieeiveeieeeineeeeeneees 03A-05 - 03A-06
WING FRAME ASSEMBLY - AFT TANK AREA .....ooiiiiiiiiiee 03B-01 - 03B-02
WING FRAME ASSEMBLY - FWD TANK AREA. ..o 03B-03 - 03B-04
WING TRAILING EDGE SPAR ASSEMBLY (ROOT AREA #1) .....cccoviiiviiiinen. 03C-01 - 03C-02
WING TRAILING EDGE SPAR ASSEMBLY (ROOT AREA #2) .....ccovvviiiiiiennen. 03C-03 - 03C-04
WING TRAILING EDGE SPAR ASSEMBLY (ROOT AREA #3) .....cccoviiiviiiiinen. 03C-05 - 03C-06
WING TRAILING EDGE SPAR ASSEMBLY (OUTBOARD)......cccvviiiiiiiiiriieenen. 03C-07 - 03C-08
AILERON INNER BELLCRANK INSTALLATION ...cceviiieieieiieeeeeeeeeeeeeeeeeeeeeeeeeeeeee 03D-01 - 03D-02
AILERON OUTER BELLCRANK INSTALLATION ....ociviiiiiiiiiiiiieeeee 03D-03 - 03D-04
FUEL TANK ASSEMBLY AND INSTALLATION ....ccvtiiiieiieeeieeeeeeeeeeeeeeeeeeeeeeeeeeeee 03E-01 - 03E-02
FUEL LINE INSTALLATION - WING .....oiiiiiiiiiiiiiiiniiiiiniiiiieiiieinieeieeneneeneeenneenneennes 03E-03 - 03E-04
WING SKIN STIFFENER INSTALLATION ....ooiiiiiiiiiiiiieieieieneeeneeeneeeneeeenneennnees 03F-01 - 03F-02
WING SKIN INSTALLATION ..o 03F-03 - 03F-04
FWD SKIN REINFORCEMENT RING INSTALLATION.....ccoviiiiiiiiiiiiieeeeeeeeeeeeeeee 03F-05 - 03F-06
LOWER AFT SKIN REINFORCEMENT RING INSTALLATION......ccvvvieeeieeeeenenee. 03F-07 - O3F-08
UPPER AFT SKIN REINFORCEMENT RING INSTALLATION........cuuuiuiiiiiiiiinnnns 03F-09 - 03F-10
FUEL SCUPPER INSTALLATION ....ccittiiiiiiiiiiiiiiiieiieeeeeeeeeeeeeeeeeeeeeeeeeeeseeeeee e 03G-01 - 03G-02
WING TIP INSTALLATION ...eeeetetieeeieeeteeeieeeseesieesseesseesseesseesseesseesseesnensnesnnennennnnees 03G-03 - 03G-04
GAP FILLETS INSTALLATION ... 03G-05 - 03G-06
OPTIONAL WING PITOT/STATIC INSTALLATION ...ttt 03H-01 - 03H-02
OPTIONAL DYNON PITOT/STATIC INSTALLATION ...ttt 031-01 - 031-02
OPTIONAL AVEO STROBE INSTALLATION.....cooiiiii 03J-01 - 03J-02

04/01/2011



1102/10/v0

A TdINASSY dVdS DNIM
YIIALINIA 61-S SLULSR T

<
O
~
~
O
(6]



RANS S-19 VENTERRA - Wing Spar Assembly

PAGE 03-02

# DESCRIPTION PART NUMBER QUANTITY
1. 3/16" Bolt AN3-5A 12
2. 3/16" Bolt AN3-6A 8
3. Tie Down - RH KPFU0391-R 1
3. Tie Down - LH KPFU0391-L 1
4. 3/16" Thin Washer AN960-10L 24
5. 3/16" Tensile Nut AN365-1032A 20
6. Bellcrank Mount Angle - RH KPALO091-R 4
6. Bellcrank Mount Angle - LH KPALOO091-L 4
7 . Spar Stiffener KPWI10389 2
8. 1/8" Aluminum Rivet - Cherry Q AAPQ-44 24
9. Wing Spar Assembly - RH KAWI0033-R 1
9. Wing Spar Assembly - LH KAWI0033-L 1

10. S-19 Assembly Manual on CD - Wing S-19 Assembly Manual 1

4/1/2011



VHIEV dALS LAV - A TdINASSYV ANV I DNIM
VAIIAINIA 61-S SLULE T

88/vAN

dvdS 40 3AIS 14V NO d3LvO0T—3dd SITONV HOVLLVxx

(3719NV 40 3AIS @¥vodLNO OL SINNOW 8ld) TIvI3d g1y ONIM L4V 33S«

1102/10/¥0

1v13d did ONIM L4V

10-V€EO



RANS S-19 VENTERRA - Wing Frame Assembly - AFT Step Area

PAGE 03A-02

# DESCRIPTION PART NUMBER QUANTITY
1. RearRib#1-LH KPWI0396-L 4
1. RearRib#1-RH KPWI0396-R 4
2. 1/8" Aluminum Rivet - Cherry Q AAPQ-41 152
3. Rib Stiffener - Rear * KPWI10442 1
4. Rib Stiffener - FWD * KPWI10443 2
5. Wing Rib Gusset - RH KPWI0444-R 2
5. Wing Rib Gusset - LH KPWI10444-L 2
6. 1/8" Aluminum Rivet - Cherry Q AAPQ-42 24

* Builder modifies.

4/1/2011



VAIIHINAA 61-S SR J

VHAV d4LS dMA - A THINASSY HINVdd DNIM

06LvAN

1v13a g1y 33S«

1102/10/v0

dvdS NO

d31LvO0T1—3dd STTONV HOVLLY OL dld 13AIY
1vi3d 4gld

(3AIS 14Y) SITONVY
HOVLLY Q3LvO01—34d

€0-veo



RANS S-19 VENTERRA - Wing Frame Assembly - FWD Step Area

# DESCRIPTION

PAGE 03A-04

PART NUMBER QUANTITY
1. Nose Rib #1 - LH KPWI0393-L 2
1. Nose Rib#1-RH KPWI0393-R 2
2. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-46 16
3. 1/8" Aluminum Rivet - Cherry Q AAPQ-41 24

4/1/2011



VIIHINAA 61-S SIS J

ddvOo4d.LNO - A THINHSSY AINVIA DNIM

C6LYAN

PN
A

1102/10/¥0

X

‘0’0’0’&0"”'\ NAZ N
SRRK
RN

BN

\
R
“*0"'0‘»"\0/~ ,
X A\

QO‘OQ'%}{\"? &‘
KRN \
K Q}’\\“

KO Q'
‘g?efe’wf‘?s‘

G0-veoD



RANS S-19 VENTERRA - Wing Frame Assembly - Outboard

PAGE 03A-06

# DESCRIPTION PART NUMBER QUANTITY
1. RearRib#3-RH KPWI0398-R 2
1. Rear Rib#3-LH KPWI0398-L 2
2. Rear Rib#2 - RH KPWI0397-R 3
2. RearRib#2 - LH KPWI0397-L 3
3. 1/8" Aluminum Rivet - Cherry Q AAPQ-41 56
4. 1/8" Aluminum Rivet - Cherry Q AAPQ-42 32
5. 1/8" Aluminum Rivet - Cherry Q AAPQ-43 48
6. Nose Rib #4 - RH KPWI0395-R 2
6. Nose Rib #4 - LH KPWI0395-L 2
7. Nose Rib #3 - RH KPWI0394-R 3
7. Nose Rib #3 - LH KPWI0394-L 3
8. Rib Attach Angle - Long * KPWI0387 4

* Builder modifies

4/1/2011



VAIIHINAA 61-S SULULER J

VAUV JANVL LAV - A TdINASSY dINVIA DNIM

68L¥AN
SONIM HLO8 NO NOILOFMId FAVS S3FOV4 d3INFHHILS NIMS#

1102/10/¥0

\ 500000 \

N

N _U
>j:>|;u RN
— 0 J3m \
>m o |
Z M wn Tr-
xm o 9 5/
2 » O
= z3
EEO 2 m
o
- m
=
W)

10-d€0



RANS S-19 VENTERRA - Wing Frame Assembly - Aft Tank Area

PAGE 03B-02

# DESCRIPTION PART NUMBER QUANTITY
1. 1/8" Aluminum Rivet - Cherry Q AAPQ-41 78
2. 1/8" Aluminum Rivet - Cherry Q AAPQ-42 28
3. Tank Rib-RH KPWI0436-R 1
3. Tank Rib - LH KPWI10436-L 1
4, Tank Rib Attach Angle - RH KPWI0438-R 1
4. Tank Rib Attach Angle - LH KPWI0438-L 1
5. Channel - Tank Bay KPWI0435 2
6. Wing Rib Gusset - RH KPWI10444-R 2
6. Wing Rib Gusset - LH KPWI10444-L 2
7. Rib Stiffener - FWD * KPWI10443 0
8. Rear Rib#1 - RH KPWI0396-R 1
8. RearRib#1-LH KPWI0396-L 1
9. Skin Stiffener KPWI0434 2

10. Rear Rib#2 - RH KPWI0397-R 1

10. Rear Rib#2 - LH KPWI0397-L 1

* Builder modifies.

4/1/2011



1102/10/v0

3

e

SdINO g4 d3TIVLSNI

d3a71Nng oL gld L3N
1vV13d Sdid d4vod1ino

N

V3dVY MNVL 14V Ol d343d

ek

VHIV JANVL AMA - ATAINASSY dINVId DNIM
VIIAILNIA 61-S SLULS

SdI10 g1y

IV13d did ddvOoaNl

L6LYAN

Zb
d31v00T1—3dd Ol dld 13N

IVL3d gld ddvOaNl 33Sxx
1Iv13d s8ld ddvodlno 33S«



RANS S-19 VENTERRA - Wing Frame Assembly - FWD Tank Area PAGE 03B-04

# DESCRIPTION PART NUMBER QUANTITY
1. 1/8" Aluminum Rivet - Cherry Q AAPQ-43 32
2. 1/8" Aluminum Rivet - Cherry Q AAPQ-41 42
3. Nose Rib#3-RH * KPWI0394-R 2
3. Nose Rib#3-LH* KPWI0394-L 2
4. Nose Rib #2 - RH KPWI0407-R 1
4. Nose Rib #2 - LH KPWI0407-L 1
5. Rib Clip- FWD - RH KPWI0388-R 4
5. RibClip- FWD - LH KPWI0388-L 4

* Builder modifies.
4/1/2011



(1# VIV LOOY) ATIINASSVY dVdS dDdd ONITIVIL ONIM

1Iv13d INJANIOHOANIFY F1V1d

VAIIHINAA 61-S SLULEe

31V1d 33Sx

1IvVL3A INIFWIOHOANITY

86L¥AN

NOILO3S H{3IN3ID 3IOVIISNd WOHS

80Y0N4dX IONIFI43d

1102/10/%0

‘NOILdI¥OS3A a3Tivi3d

JHON VvV d04 IVANVIN OMA 34N9ld
JHL Ol ¥3434 Ol 3dNnS 34

10-O€0



RANS S-19 VENTERRA - Winqg Trailing Edge Spar Assembly (Root Area #1)

PAGE 03C-02

# DESCRIPTION PART NUMBER QUANTITY
1. 3/16" Tensile Nut AN365-1032A 6
2. 3/16" Thin Washer AN960-10L 4
3. 3/16" Thick Washer AN960-10 2
4, Trailing Edge Spar - LH KPWI0437-L 1
4, Trailing Edge Spar - RH KPWI0437-R 1
5. Angle Reinforcement - RH KPWI0428-R 1
5. Angle Reinforcement - LH KPWI10428-L 1
6. Plate Reinforcement - RH KPWI0427-R 1
6. Plate Reinforcement - LH KPWI0427-L 1
7 . Hinge Support - Aileron & Flap * KPALO088 1
8. Rear Spar Attach Plate KPWI10426 2
9. 3/16" Bolt AN3-5A 6
10. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-43 6
11. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-45 12
12. 1/8" Aluminum Rivet - Cherry Q AAPQ-42 46
13. 1/4" Bolt AN4-7A 2
14 . 1/4" Thick Washer AN960-416 2
15. 1/4" Shear Nut AN364-428A 2
16. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-46 2

* Builder modifies.

4/1/2011



(Z# VIV LOOY) ATAINASSY dVdS dDad ONITIVIL ONIM

VIIAINIA 61-S SLULER S

86.LvAN

(1# v3YV 100¥) A,SSV ¥VdS

3903 ONIMIVYL ONIM NOH4 d3IONIHIJFd«

1102/10/v0

i
>
=
m
O
O
m
%)
O
By
&
—
(@]
z

W
oM
C
e
M3
gl"—l
o3
<
>
z 5
cm
>0
=z
_‘
e
o
X —
T
> m
<
o
)
m

€0-0€0



RANS S-19 VENTERRA - Wing Trailing Edge Spar Assembly (Root Area #2) PAGE 03C-04

# DESCRIPTION PART NUMBER QUANTITY
1. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-42 10
2. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-43 6

4/1/2011



1102/10/¥0

BE SURE TO REFER TO THE
FIGURE DWG MANUAL FOR A MORE
DETAILED DESCRIPTION.

*REFERENCED FROM WING TRAILING EDGE
SPAR ASS’Y (ROOT AREA #1 & 2)

RAEITSS S-19 VENTERRA Mp4798
WING TRAILING EDGE SPAR ASSEMBLY (ROOT AREA #3)

G0-0€0



RANS S-19 VENTERRA - Wing Trailing Edge Spar Assembly (Root Area #3) PAGE 03C-06

# DESCRIPTION PART NUMBER QUANTITY
1. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-42 34
2. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-41 16

4/1/2011



1102/10/v0

ANV 140ddNS JONIH

N3ImL3g
STIVISNI JONIH

dvds 14V

(@IVOI1NO) ATAINASSY dVdS dDad ONITIVIL ONIM
VIIAINIA 61-S SIS
FONIH NOYITIV/dv14 303INIHIA3oh

LB6L¥AN
(NOILYTIVLSNI NIMS ONIM 40 3INIL LV J3TIVLSNI)

L0-0€0



RANS S-19 VENTERRA - Wing Trailing Edge Spar Assembly (OQutboard)

PAGE 03C-08

# DESCRIPTION PART NUMBER QUANTITY
1. 1/8" Aluminum Rivet - Cherry Q AAPQ-41 74
2. 1/8" Aluminum Rivet - Cherry Q AAPQ-42 52
3. Plate Spar Reinforcement KPWI0441 1
4, Hinge Support - Aileron & Flap * KPALO088 0

* Builder modifies.

4/1/2011



1102/10/%0

AILERON OUTER PUSH—-PULL TUBE
REFERENCED FROM AILERON OUTER
BELLCRANK INSTALLATION

MD4769

RAFRINIES S-19 VENTERRA
AILERON INNER BELLCRANK INSTALLATION

10-d€0



RANS S-19 VENTERRA - Aileron Inner Bellcrank Installation

PAGE 03D-02

# DESCRIPTION PART NUMBER QUANTITY
1. 1/4" Bolt AN4-20A 2
2. 1/4" Thin Washer AN960-416L 2
3. 1/4" Shear Nut AN364-428A 2
4, 1/4" Plain Nut AN345-416 4
5. Male Rod End NM-4 4
6. 1/4" x.028 x 3/8" Bushing * KAAC0044-2 0
7 . Push-Pull Tube End Fitting CS-3/4PTEF 4
8. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-42 16
9. Aileron Push-Pull Tube KPCS0235 2
10. Bearing Flange BR-FLNG 4
11. Bearing SR4APP 4
12. 3/16" Bolt AN3-10A 4
13. 3/16" Thick Washer AN960-10 8
14. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-41 24
15. 3/8" x 0.058" x 0.53" Aluminum Bushing * KAAC0044-3 0
16. 3/16" Shear Nut AN364-1032A 4
17. 1/4" Thick Washer AN960-416 8
18. Aileron Inner Bellcrank KPALO090 4

* Builder fabricates from raw stock.

4/1/2011



VIIAINIA 61-S SLULSR S

NOILVTIVLSNI ANVIOTTAH d4.LN010 NOIATIV

\&IVCIS ONIM

1102/10/¥0

69LvAN

Ll

0c~

€0-dco



RANS S-19 VENTERRA - Aileron Outer Bellcrank Installation

PAGE 03D-04

# DESCRIPTION PART NUMBER QUANTITY
1. 1/4" Bolt AN4-20A 4
2. 1/4" Shear Nut AN364-428A 4
3. 1/4" Thick Washer AN960-416 8
4, Push-Pull Tube End Fitting CS-3/4PTEF 4
5. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-42 16
6. Aileron Push-Pull Tube KPALO093 2
7. 1/4" Plain Nut AN345-416 6
8. Male Rod End NM-4 6
9. Bearing Flange BR-FLNG 4
10. Bearing SR4APP 4
11. 3/16" Bolt AN3-10A 4
12. 3/16" Thick Washer AN960-10 14
13. 3/16" Shear Nut AN364-1032A 6
14. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-41 24
15. 3/8" x 0.058" x 0.53" Aluminum Bushing * KAAC0044-3 0
16. 1/4" x .028 x 3/8" Bushing * KAAC0044-2 0
17 . Push-Pull Tube End Fitting KPCS0016 4
18. Aileron Push-Pull Tube KPAL0092 2
19. Aileron Bellcrank KPALO089 4
20. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-43 16
21. 1/4" Thin Washer AN960-416L 4
22. 3/16" Bolt AN3-11A 2
23. 3/16" Thin Washer AN960-10L 2

* Builder fabricates from raw stock.

4/1/2011



VAIIdALNIA 61-S SLULSR

NOILVTIVLSNI 2% A'THINHSSYV 2ANV.L Td1A4

SL/LYAN

AINVIV3S AVIYHL—

JLUL-00T17V L

3111-20717

1102/10/¥0

10-3€0



RANS S-19 VENTERRA - Fuel Tank Assembly and Installation

PAGE 03E-02

# DESCRIPTION PART NUMBER QUANTITY
1. Tank Withdrawal Fitting KPFS0017 2
2. O-Ring KSFS0009 4
3. Nut - Flared Tube - Bulkhead AN924-8D 2
4, 3/4" Thick Washer AN960-1216 2
5. Rubber Washer KSFS0016 2
6. O-Ring KSFS0017 2
7. Pick Up Tube - RH KPFS0050-R 1
7. Pick Up Tube - LH KPFS0050-L 1
8. Rubber Washer KSFS0010 4
9. 1/2" Thick Washer AN960-816 4
10. Nut - Flared Tube - Bulkhead AN924-5D 4
11. Flush Valve KSFS0011 2
12. Vent Tube - Tank KPFS0049 2
13. Fuel Tank - LH KPFS0046-L 1
13. Fuel Tank - RH KPFS0046-R 1
14. Fuel Cap KSFS0007 2
15. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-44 2
16. Plastic Retainer KPFS0012 2
17 . 1/8" Small Brass Washer AN960-B4 2
18. Bead Chain - End Coupling KSHWO0013 2
19. #3 Bead Chain KSHWO0012 2
20. Bead Chain - Retainer Sleeve KSHWO0014 2

4/1/2011



DNIM - TTVLSNI ANIT TdNd

VAIIdINAA 61-S SUULER J

1102/10/v0

€0-3¢€0



RANS S-19 VENTERRA - Fuel Line Installation - Wing

PAGE O03E-04

# DESCRIPTION PART NUMBER QUANTITY
1. 3/16" Bolt AN3-3A 4
2. 3/8" Cushioned Clamp MS21919-WDG6 4
3. Fuel Line Mount Bracket KPFS0054 2
4. 3/16" Thick Washer AN960-10 4
5. 3/16" Shear Nut AN364-1032A 4
6. 1/8" Aluminum Rivet - Cherry Q AAPQ-43 4
7. 1/8" Aluminum Rivet - Cherry Q AAPQ-42 4
8. Fuel Line Mount Bracket KPFS0055 2
9. Fuel Line KPFS0056 2
10. Straight Fitting AN816-6D 2
11. Thread Sealant* e 0
12. Hose Clamp - 7/8" 5-6203 2

* Builder Supplied.

4/1/2011



1102/10/0

NOILVTTV.LSNI dANHAALLS NIXS DNIM
VAIIdINAA 61-S SRS

084van

\NIMS ONIM

14V d3IMOT

\NIMS ONIM

14V ¥3ddn

N

N

N

10-4€0



RANS S-19 VENTERRA - Wing Skin Stiffener Installation PAGE 03F-02

# DESCRIPTION PART NUMBER QUANTITY
1. 1/8" Aluminum Rivet - Avex 1691-0410 196
2. Skin Stiffener Outer * KPWI10440 3
3. Skin Stiffener - Tank Bay * KPWI10452 2
4 . Skin Stiffener - Inner * KPWI10439 2

* Builder modifies.

4/1/2011



1102/10/¥0

RIVET AS SHOWN, ALL OTHERS
ITEM #1 AVEX RIVET 1691-0410

RREITSS S-19 VENTERRA
WING SKIN INSTALLATION

MD4794

€0-4€0



RANS S-19 VENTERRA - Wing Skin Installation

PAGE O03F-04

# DESCRIPTION PART NUMBER QUANTITY
1. 1/8" Aluminum Rivet - Avex 1691-0410 2250
2. 1/8" Aluminum Rivet - Cherry Q AAPQ-43 377
3. Upper Aft Wing Skin KPW10446 2
4. Skin Panel FWD Tank KPWI10451 2
5. Torque Angle KPWI10453 2
6. 1/8" Aluminum Rivet - Cherry Q AAPQ-42 10
7. 1/8" Aluminum Rivet - Cherry Q AAPQ-44 2
8. 1/8" Aluminum Rivet - Cherry Q AAPQ-41 18
9. Lower AFT Wing Skin KPW10450 2
10. FWD Wing Skin - RH KPWI10445-R 1
10. FWD Wing Skin - LH KPWI10445-L 1
11. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-43 72
12 . Foot Step Plate KPWI10447 2

4/1/2011



1102/10/%0

=
=

\

N~ ———11

—— 7
/ \ —
— [
I —
\
< \
\
_— B \)<I\)
\
!
I
T
I/
JA \
[ ]
ﬁ 7L—‘-

VIEW FROM BOTTOM

RAFIMES S-19 VENTERRA e
FWD SKIN REINFORCEMENT RING INSTALLATION




RANS S-19 VENTERRA - FWD Skin Reinforcement Ring Installation

PAGE 03F-06

# DESCRIPTION PART NUMBER QUANTITY
1. 1/8" Aluminum Rivet - Cherry Q AAPQ-41 132
2. Access Panel - Cover Plate KPAC0196 4
3. Access Panel - Ring KPACO0195 4
4., #8 Trusshead Screw AN526-832R6 24
5. Access Panel - Cover Plate KPACO0114 4
6. 3/32" Aluminum Rivet 40APR1/8 48
7. Access Panel - Ring KPAC0194 4
8. #8 Single-Ear Nut Plate MS21051-08 24
9. 1/8" Aluminum Rivet - Avex 1691-0410 20

4/1/2011



1102/10/v0

VIEWED FROM BOTTOM

N
[€)]

\. ‘.
(7SN
(=
\\ /III

N
RFEINISS S-19 VENTERRA MoA778

LOWER AFT SKIN REINFORCEMENT RING INSTALLATION




RANS S-19 VENTERRA - Lower AFT Skin Reinforcement Ring Installation

PAGE 03F-08

# DESCRIPTION PART NUMBER QUANTITY
1. 1/8" Aluminum Rivet - Cherry Q AAPQ-41 56
2. Access Panel - Cover Plate KPAC0196 2
3. Access Panel - Ring KPACO0195 2
4., #8 Trusshead Screw AN526-832R6 12
5. Access Panel - Cover Plate KPACO0114 2
6. 3/32" Aluminum Rivet 40APR1/8 24
7. Access Panel - Ring KPAC0194 2
8. #8 Single-Ear Nut Plate MS21051-08 12
9. 1/8" Aluminum Rivet - Avex 1691-0410 20

4/1/2011



1 102/10/v0

1L \ FUEL SCUPPER
T LOCATION

e R

|
—

VIEWED FROM TOP

NaoZ

RARIMNIES S-19 VENTERRA
UPPER AFT SKIN REINFORCEMENT RING INSTALLATION

MD5539

60-4€0



RANS S-19 VENTERRA - Upper AFT Skin Reinforcement Ring Installation

H

DESCRIPTION

PAGE O03F-10

PART NUMBER QUANTITY
1. 1/8" Aluminum Rivet - Cherry Q AAPQ-41 20
2. Access Panel - Cover Plate KPACO0196 2
3. Access Panel - Ring KPACO0195 2
4 . 1/8" Aluminum Rivet - Avex 1691-0410 20

4/1/2011



NOILVTITV.LSNI dd4dd1OS TdNd

YL LpAN VIIALNAA 61-S SLULER Y
N
/,»///’ )
T
e .
e \
e (
J S
I( /x/:/':,)/\\)
| / //z’/ 1
i Pl ,,/ ‘\
! /2?6/ -(\ \)
s . /
. ~
\< // \\ > ~ (\
SMNYL 1304 JONIYIATN- N (=N 2N
e
\\&2:::—'))? \)
~N '/,
"g3ON3NNOO3Y S~
SI W3S—0¥d ¥0 0$Z MOA ~-
M3ddNOS ANV MNVL
7304 NIIMLIS QIANIWNODTY
INVIV3S INVISISIY 13N4
T T~
(/' \\
S
v
/’\
{@35
&% ¢
/\
< >
\
%% [£
J\/\/\\/\A
~ 1
e
NIMS ONIM JONIHIIIY x\/\(\ﬁﬁx
| 1 r}t

1102/10/¥0

10-©€0



RANS S-19 VENTERRA - Fuel Scupper Installation

H

DESCRIPTION

PAGE 03G-02

PART NUMBER QUANTITY
1. 3/32" Aluminum Rivet 40APR1/4 16
2. Fuel Scupper - Spacer KPFS0076 2
3. Fuel Scupper KPFS0074 2
4, Fuel Scupper - Retainer Ring KPFS0075 2

4/1/2011



NOILVTITV.LSNI dI.L DNIM

VIIALNAA 61-S SUULER

¢l

96.L¥AN

1102/10/¥0

€0-9¢0



RANS S-19 VENTERRA - Wing Tip Installation

PAGE 03G-04

# DESCRIPTION PART NUMBER QUANTITY
1. 1/8" Aluminum Rivet - Cherry Q AAPQ-41 30
2. Wing Tip Stiffener - LH KPWI0463-L 1
2. Wing Tip Stiffener - RH KPWI0463-R 1
3. 1/8" Small Brass Washer AN960-B4 52
4. RibTip-LH KPWI10464-L 1
4., Rib Tip-RH KPWI0464-R 1
5. FWD Skin - Tip KPWI0457 2
6. Upper Rear Skin - Tip KPWI10456 2
7. Closeout Skin - Tip - LH KPWI0458-L 1
7. Closeout Skin - Tip - RH KPWI0458-R 1
8. Lower Rear Skin - Tip KPWI10455 2
9. Wing Tip Stiffener Strip KPWI0475-1 2
10. Wing Tip Stiffener Strip KPWI10475-3 2
11. Wing Tip Stiffener Strip KPWI0475-4 2
12. Wing Tip Stiffener Strip KPWI10475-2 2
13. Wing Tip - FWD - LH KPWI10476-L 1
13. Wing Tip - FWD - RH KPWI0476-R 1
14. Wing Tip - AFT - LH KPWI10477-L 1
14. Wing Tip - AFT - RH KPWI0477-R 1
15. 1/8" Aluminum Rivet - Avex 1691-0410 400
16. Double Stick Tape 2W-TAPE 12 ft.

4/1/2011



NOILVTIVLSNI SLHTIHA dVD

VIIdALNIA 61-S SLULE

v¢ LGANW

/l\)

1102/10/v0

G0-9¢€0



RANS S-19 VENTERRA - Gap Fillets Installation PAGE 03G-06

H

DESCRIPTION

PART NUMBER QUANTITY
1. AFT Wing Fillet KPWI0512 2

2. FWD Wing Fillet KPWI0511 2

3. Flap Fillet - RH KPFU0480-R 1

3. Flap Fillet - LH KPFU0480-L 1

4, 1/8" Aluminum Rivet - Avex 1691-0410 82

5. Edge Trim X1011 124 in.

4/1/2011



NOILVTIV.LSNI OILV.LS/LOLId ONIM TVNOILJO

VIIdALNIA 61-S SLULER

£6L¥AN

1102/10/%0

ONIM

W04 J3IONTY343Y
961 00VdM

NOILdO NV SV J18VIIVAY

34V S1dvd 3SIHL F1GVIIVAV SIWFLSAS

YOV/OILVIS/101ld 40 AL3IMVA 3IHL OL 3INA

10-HEOD




RANS S-19 VENTERRA - Optional Wing Pitot/Static Installation

PAGE 03H-02

KAAC0065

# DESCRIPTION PART NUMBER QUANTITY
1. Union Elbow KSPT0005 2

2. #8 Trusshead Screw AN526-832R16 2

3. Mount Bracket KPACO0004 2

4. 1/4" Fuel Line * KSFS0002 2 in.
5. Pitot / Static Line Fairing KPPT0011 1

6. Pitot/Static Assembly KPPTO0005 1

7. 7/8" Rubber Grommet MS35489-17 5

8. 1/4" Blue Line * FS-FL 2 in.
9. #8 Trusshead Screw AN526-832R6 2
10. 8-32 Shear Nut AN364-832A 4
11. Pitot/Static Tubing KSPT0004 24 ft.
12. #6 Pan Head Screw 6RX1/2 PHS 10

* Builder modifies.

4/1/2011



1102/10/¥0

NOILdO NV SV F1aVIIVAV

YV S1dVd 3ISIHL F1aVIIVAV SIWILSAS

VYOV/OILVLIS/101ld 40 AL3IMVA 3HL OL 3nd

VIIALNIA 61-S SUUCER

NOILVTTVLSNI OILV.LS/LOLId NONAA "TVNOILdO

L1LSSAN

NIXS 3dIS
ERLAENQE

10-1€0



RANS S-19 VENTERRA - Optional Dynon Pitot/Static Installation

PAGE 03I1-02

# DESCRIPTION PART NUMBER QUANTITY
1. Reducer Coupling - 1/4" x 3/16" KSPT0007 2
2. 8-32 Shear Nut AN364-832A 4
3. #8 Brass Washer AN960-B8 4
4., #8 Trusshead Screw AN526-832R6 4
5. Dynon Probe Mount KPAC0231 1
6. Access Panel Cover Plate - Dynon Probe KPACO0230 1
7. #6 Pan Head Screw 6RX1/2 PHS 10
8. #8 Pan Head Machine Screw MS35206-242 4
9. Pitot/Static Tubing KSPT0004 24 ft
10. 1/8" Primer Line PRIMER LINE 20 ft
11. 1/8" Tee 3-71320 1
12. 1/8" Aluminum Rivet - Cherry Q AAPQ-48 2
13. Safety Wire* e 0
14 . 7/8" Rubber Grommet MS35489-17 5
15. Dynon Pitot Head* e 0
16. Union Tee KSPTO0003 1
17 . 1/4" Rubber Grommet MS35489-6 7

* Builder Supplied

4/1/2011



1102/10/¥0

NOILVTIVLSNI HdOd LS OHAV TVNOILJO
61-S SLULER I

L8/YAN

(aNno¥d) Movig ————
(3ZINOYHONAS) 3IN18 ————

Q) ‘O
‘ ‘ (+ AWN) a3d
o‘ AT

“ (+ 380YLS) MOTIIA ————

SSI’]G CINnOHO

+40103INNOO XITON—ININ  +4OLOINNOD x:-rlow—lle Movg +40103INNOO XITON—ININ
ang
6 0l o]
\ / /
— Z( Z% G:-la/ L
*xk8 \4 Y *x8
=} J/ i =
% / MOTI3A \
9 9
T /
O
S >*< ~
*G *G
/ Pz Z\ N
HOLIMS LHOM (AWN) NOILISOd HOLIMS 1HOM 390M1S
LHON = NITUD st
>*< 31 = 038
N\ SN
* ¥ .031ddNS ¥3a1ING, 38V SWALl 3SIHL "LIVHONIV
7 d4NOA 3ZINOLSNO OL @3ISN 38 AVW HOIHM
L SYOLOINNOD ANV S¥IvINE LINJNID
PARN ‘SIHOLIMS 40 NOILO3 T3S 3dIM IHL OL 3INA =

SSNE YILSVN

10-r€o



RANS S-19 VENTERRA - Optional Aveo Strobe Installation PAGE 03J-02

# DESCRIPTION PART NUMBER QUANTITY
1. 14 Gauge Eye Terminal, Blue, 5/32" * KSES0003 0

2. 4-Wire Bundle - 18 Gauge Wire * ** KSES0060 0 ft.
3. Circuit Breaker - 5 Amp* e 0

4 . Circuit Breaker-1 Amp* e 0

5. Switch* e 0

6. 3/16" Nut Plate K-1000-3 2

7. 3/32" Aluminum Rivet 40APR1/8 4

8. Strobe Light Set - AVEO KSES0059 1 set
9. 10-32 Socket Head Cap Screw KSHWO0115 2

10. Strobe Light Mount - AVEO KPWI10541 2

11. 5/8" Rubber Grommet MS35489-11 22

12. #8 Trusshead Screw AN526-832R6 4

13. Clamp KSACO0053 4

14 . 8-32 Shear Nut AN364-832A 4

* Builder Supplied
** 4 separate 18 gauge wires may also be used

4/1/2011



RANS S-19 VENTERRA Parts Manual

04 — FLAP AND AILERON ASSEMBLY

FLAP ASSEMBLY (INBOARD) .....cciiiiiitiiiiiii ettt e e 04-01 - 04-02
FLAP ASSEMBLY (OQUTBOARD) .....ciiiiitiiiiieiee e 04-03 - 04-04
FLAP SKIN INSTALLATION ...eieeeeieiiieeeieeeieeseeeeeeeeseeeeeeeeeeeseeseeeeseeeseessneeseeeeneeeneeenneenes 04-05 - 04-06
AILERON ASSEMBLY - CENTER ...ttt 04A-01 - 04A-02
AILERON ASSEMBLY - OUTBOARD .....cooviiiiiieiieeiieeiieeeeieeennennnnnnnennennes 04A-03 - 04A-04
AILERON ASSEMBLY - INBOARD .....cottiiiiiiiiiiiiiiiiiieiiietieeiveesieevveenneenneeeneennnennnes 04A-05 - 04A-06
AILERON ASSEMBLY - SKIN & MASS BALANCE INSTALLATION ........ccoee.... 04A-07 - 04A-08

04/01/2011



VIIALNAA 61-S SUULER T

(@IVOIND ATIINASSY dV1d

1102/10/%0

\
lllll h‘—-\
PPN »

LLLYANW

10-v0



RANS S-19 VENTERRA - Flap Assembly (Inboard)

# DESCRIPTION

PART NUMBER

PAGE 04-02

QUANTITY

OO ~NOUPA,WNDNEPREP

. Rib Aileron/Flap - RH

. Rib Aileron/Flap - LH

. RootRib - Flap - LH

. Root Rib - Flap - RH

. Flap Horn Plate

. 1/8" Stainless Steel Rivet - Cherry Q
. 3/16" Stainless Steel Rivet - Cherry Q
. 1/8" Stainless Steel Rivet - Cherry Q
. 1-1/4" x .040 Hinge *

. 1/8" Aluminum Rivet - Avex

. Plate Spar Reinforcement *

. 1/8" Aluminum Rivet - Cherry Q

. Plate Spar Reinforcement

. 1/8" Aluminum Rivet - Cherry Q

. Nose Rib - LH

. Nose Rib - RH

. Doubler Plate

. 1/8" Stainless Steel Rivet - Cherry Q
. Flap Horn Angle - LH

. Flap Horn Angle - RH

. 3/16" Steel Rivet

* Builder modifies.

KPALO086-R
KPALO0086-L
KPFLO117-L
KPFLO117-R
KPFLO113
CCPQ-43
CCPQ-64
CCPQ-44
MS20257-3
1691-0410
KPFLO115
AAPQ-43
KPFLO114
AAPQ-42
KPFL0099-L
KPFL0099-R
KPFL0O121
CCPQ-45
KPFLO119-L
KPFLO119-R
SSPQ-610

N
O FRPFPOONNNNOPRPROOOOLOONER,ERLEER

=

4/1/2011



VIIHdILNHA 61-S SULER J

(@IVOd.LNO) ATAINASSY dV14

LLLYAN

(QYvVOEaNI) ATGWN3SSY dvi14 WOM4 dIONIHYIAIM«

1102/10/%0

€0-v0



RANS S-19 VENTERRA - Flap Assembly (Outboard) PAGE 04-04

# DESCRIPTION PART NUMBER QUANTITY
1. Rib Aileron/Flap - RH KPALO086-R 7
1. Rib Aileron/Flap - LH KPALO086-L 7
2. Flap Spar - RH KPFLO116-R 1
2. Flap Spar - LH KPFLO116-L 1
3. Nose Rib - RH KPFLO099-R 7
3. Nose Rib - LH KPFL0099-L 7
4. 1/8" Aluminum Rivet - Cherry Q AAPQ-42 56
5. 1/8" Aluminum Rivet - Avex 1691-0410 90
6. 1-1/4" x .040 Hinge * MS20257-3 2
7. Flap Hinge Pin * KSFL0001 1

* Builder modifies.
4/1/2011



1102/10/%0

MD4771

RARIMNIET S-19 VENTERRA
FLAP SKIN INSTALLATION




RANS S-19 VENTERRA - Flap Skin Installation PAGE 04-06

# DESCRIPTION PART NUMBER QUANTITY
1. Flap Skin - RH KPFL0118-R 1
1. Flap Skin-LH KPFL0118-L 1
2. 1/8" Aluminum Rivet - Avex 1691-0410 730
3. 1-1/2" x 95" Tubing> e 0
4. Flap Fillet - Lower - RH KPFUO0619-R 1
4. Flap Fillet - Lower - LH KPFU0619-L 1

* Builder Supplied

4/1/2011



VIIALNIA 61-S SUULER J]

HALINID - ATdINASSY NOIHTIV

89/¥AN

1102/10/¥0

10-V¥0



RANS S-19 VENTERRA - Aileron Assembly - Center

PAGE 04A-02

# DESCRIPTION PART NUMBER QUANTITY
1. Aileron Spar - LH KPALOO87-L 1
1. Aileron Spar - RH KPALO087-R 1
2. Rib Aileron/Flap - LH KPALOO86-L 4
2. Rib Aileron/Flap - RH KPALO086-R 4
3. Nose Rib - Aileron - RH KPALOO73-R 4
3. Nose Rib - Aileron - LH KPALOOQO73-L 4
4. 1/8" Aluminum Rivet - Cherry Q AAPQ-42 24
5. 1/8" Aluminum Rivet - Cherry Q AAPQ-41 4

4/1/2011



1102/10/%0

ddvVOo4dLNO - A TdINASSY NOIA'TIV
VAIIdAINIA 61-S SLULER

u L L
Vit
I ) 570
// ///
7 4
/7
’

NS

dvdS 3903 ONITIvYl
ONIM  OLNI TIVLSNI S13AIM*x
NOILOAS JTOH JIYHL ISN«

89/vAN

€0-vv0



RANS S-19 VENTERRA - Aileron Assembly - Outboard

PAGE 04A-04

# DESCRIPTION PART NUMBER QUANTITY
1. 1-1/4" x .040 Hinge ** MS20257-3 1
2. 1/8" Aluminum Rivet - Cherry Q AAPQ-42 40
3. 1/8" Aluminum Rivet - Cherry Q AAPQ-43 18
4, Balance Arm - Aileron - LH KPALOO83-L 1
4, Balance Arm - Aileron - RH KPALO083-R 1
5. Rib Doubler - LH KPALOO84-L 1
5. Rib Doubler - RH KPALOO84-R 1
6. 0.025" Shim, 1 3/4 x5/8 x .025 * KAAC0044-1 0
7 . Hinge Support - Aileron & Flap ** *** KPALOO88 0
8. Plate Spar Reinforcement ** KPALOOQO72 1
9. 1/8" Aluminum Rivet - Cherry Q AAPQ-41 10
10. Nose Rib - Aileron - RH KPALOO73-R 1
10. Nose Rib - Aileron - LH KPALOO73-L 1
11. End Rib Aileron/Flap - RH KPALO085-R 1
11. End Rib Aileron/Flap - LH KPALOO085-L 1
* Builder fabricates from raw stock.
- o o
Builder modifies. 4/1/2011

*** Referenced from Wing Trailing Edge Spar Assembly (Root Area)



1102/10/¥0

AIVOINI - A'THINASSY NOIATIV
VIIALNIA 61-S SUULER J

A0 X
. . 402
VOO W\ T5Q
M \ \/ A N\ E(7‘)"'1
X/ \ X .“\ ‘«' % =9
X \ N ¥ Q“’G n zZz C
x WA &>
ié é" DX\ \ o>
(K vy BN DA Q-5
SO AN/ i[-‘a’ N/ A A =
YAV - WA SNTAY YAV =
AN S NA —~ 7~ U0 2 5 NN L =)
", \ ‘ RV A \“ \ l\*) % (@] g
Q £3 i
=Z O
o=z

89/¥AN

GO-vv0



RANS S-19 VENTERRA - Aileron Assembly - Inboard

PAGE 04A-06

# DESCRIPTION PART NUMBER QUANTITY
1. 1-1/4" x .040 Hinge ** MS20257-3 0
2. 1/8" Aluminum Rivet - Cherry Q AAPQ-42 66
3. Rib Aileron/Flap - RH KPALOO86-R 1
3. Rib Aileron/Flap - LH KPALOO086-L 1
4, End Rib Aileron/Flap - RH KPALO085-R 1
4. End Rib Aileron/Flap - LH KPALOO85-L 1
5. Aileron Horn Plate KPALOO71 2
6. Plate Spar Reinforcement * KPALOQ72 0
7. Nose Rib - Aileron - LH KPALOO73-L 1
7. Nose Rib - Aileron - RH KPALOO73-R 1
8. Hinge Support - Aileron & Flap * KPALOOS88 0
9. 3/16" Single-Ear Nut Plate MS21051-L3 4
10. Aileron Horn Angle - RH KPALOO70-R 1
10. Aileron Horn Angle - LH KPALOO70-L 1
11. 3/16" Thin Washer AN960-10L 4
12. 3/16" Bolt AN3-4A 4
13. 1/8" Aluminum Rivet - Cherry Q AAPQ-41 6
14. 3/32" Aluminum Rivet 40APR1/8 8

* Builder modifies.
** Builder fabricates from raw stock.

4/1/2011



1102/10/%0

RRAFIMNIES S-19 VENTERRA
AILERON SKIN & MASS BALANCE INSTALLATION

MD4768

L0-V¥0



RANS S-19 VENTERRA - Aileron Assembly - Skin & Mass Balance Installation

PAGE 04A-08

* Builder Supplied

# DESCRIPTION PART NUMBER QUANTITY
1. 1/8" Aluminum Rivet - Avex 1691-0410 550
2. Aileron Skin - LH KPALO094-L 1
2. Aileron Skin - RH KPALO094-R 1
3. 1-1/2" x 95" Tubing* e 0
4 . 3/16" Countersunk Machine Screw AN509-1032R16 4
5. 3/16" Shear Nut AN364-1032A 4
6. 3/16" Thin Washer AN960-10L 4
7 . Aileron Mass Balance-RH* e 0
7 . Aileron Mass Balance-LH* e 0

4/1/2011



	p03-01.pdf
	p03-02.pdf
	p03a-01.pdf
	p03a-02.pdf
	p03a-03.pdf
	p03a-04.pdf
	p03a-05.pdf
	p03a-06.pdf
	p03b-01.pdf
	p03b-02.pdf
	p03b-03.pdf
	p03b-04.pdf
	p03c-01.pdf
	p03c-02.pdf
	p03c-03.pdf
	p03c-04.pdf
	p03c-05.pdf
	p03c-06.pdf
	P03C-07.pdf
	p03c-08.pdf
	P03d-01.pdf
	p03d-02.pdf
	p03d-03.pdf
	p03d-04.pdf
	p03e-01.pdf
	p03e-02.pdf
	p03e-03.pdf
	p03e-04.pdf
	p03f-01.pdf
	p03f-02.pdf
	p03f-03.pdf
	p03f-04.pdf
	p03f-05.pdf
	p03f-06.pdf
	p03f-07.pdf
	p03f-08.pdf
	p03g-01.pdf
	p03g-02.pdf
	p03g-03.pdf
	p03g-04.pdf
	p03g-05.pdf
	p03g-06.pdf
	p03h-01.pdf
	p03i-01.pdf
	p03i-02.pdf
	p03j-01.pdf
	p03j-02.pdf
	p04-01.pdf
	p04-02.pdf
	P04-03.pdf
	p04-04.pdf
	P04-05.pdf
	p04-06.pdf
	P04A-01.pdf
	p04a-02.pdf
	P04A-03.pdf
	p04a-04.pdf
	P04A-05.pdf
	p04a-06.pdf
	P04A-07.pdf
	p04a-08.pdf



